BHAIRAVNATH SUGAR WORKS LTD.

S.N0.68, AT POST-SONARI, TAL.-PARANDA. DIST-OSMANABAD-413502
Register Office :- S.N0.21/2, Sawant Plaza Satara Road, Dhankawadi,Pune-43.
MAHARASHTRA STATE Ph.:-(020)24373743,(02477)234055, FAX:-(020)24378702

Prof.Shivajirao Sawant Anil Sawant
CHAIRMAN VICE CHAIRMAN
REF NO.: BSWL/Dist./EC/ 72 < Z¢2019-20 DATE: 10/01/2020
To,
The Member Secretary,

Maharashtra Pollution Control Board (MPCB);

3" & 4™ Floor, Kalpataru Point,

Sion Circle, Sion (E),

Mumbai - 400 022

Sub.: Application for ‘Public Hearing’ to be conducted for proposed expansion of Molasses
based distillery from 30 KLPD to 59 KLPD by — Bhairavnath Sugar Works Ltd.
(BSWL)., (Distillery Division), Sonari A/p: Sonari, Tal.: Paranda, Dist.: Osmanabad,
[...]
Osmanabad, at a distance of about 70 Km from site. Existing cane crushing capacity of the
sugar factory is about 3500 TCD and Co-generation plant capacity is 14.5 MW and Distillery
is 30 KLPD. First crushing season for sugar factory was done in year 2008-2009.
Environmental Clearance (EC) granted to existing 30 KLLPD molasses based distillery was on
5" October 2010. Now the management of BSWL have plan to go for expansion of molasses
based distillery from 30 KLPD to 59 KLPD (expansion by 29 KLPD).

This report is made in the overall context of EIA Notification No. S. O. 1533 (E) dated
14.09.2006 as amended vide Notification No S.O. 3067 (E); dated 13.06.2019, project comes
under Category ‘B’ at State Level under Item No. 5 (g)(i).

Refer table 1 for details of capital investment.

Table 1 Project Investment Details

. . Investment (Rs. Cr.)

No Industrial Unit Existing Expansion Total
1 | Distillery 43.15 13.00 56.15
2 | Sugar Factory & Co-gen plant 98.15 - 98.15

Total 141.3 13.00 154.3

2) THE PLACE

Total land area acquired by the BSWL is 20.71 Ha. Proposed expansion of distillery shall be
carried out at existing premises of BSWL. Total built up area under existing sugar factory,
co-gen plant & distillery is 5.89 Ha. Proposed built-up area for expansion of distillery is
0.014 Ha. A no objection certificate for the expansion project has been obtained from the
Sonari Grampanchayat. Refer Appendix — A of EIA report for plot layout plan of BSWL.
Detailed area break-up is presented at table 2.

Table 2 Area Break up
Sr. Description Area (Sq. M.)
No. Existing | Expansion Total
A Built-up Area
i | Built-up Area (Distillery) 31,188.50 | 11,870.85 | 43,059.35
ii | Built-up Area (Sugar Factory & Co-gen Plant) 35,403.86 - | 35,403.86
Total | 66,592.36 1,870.85 | 78,463.21
B Open Space 119,871.36 - | 49,989.57
C Green Belt (GB) 20,718.19 | 58,010.93 | 78,729.13
GB % w.r.t. Total Plot Area 10 % 28% 38 %
Total Plot Area 2,07,181.91




3) THE PROMOTERS

BSWL promoters are well experienced in the field of Sugar, Co-gen & Distillery and have
made a thorough study of entire project planning as well as implementation schedule. The
names and designations of the promoters are as under-

Table 3 List of Promoters

No. Name of Promoters Designation

1 | Anil Subhash Sawant Director

2 | Kiran Kalidas Sawant Director

3 | Shivaji Jayawant Sawant Director

4 | Tanaji Jayawant Sawant Director

5 | Sudhir Laxman Bhilare Director

6 | Kalidas Jayawant Sawant Director

7 | Dhananjay Uttam Sawant Director

8 | Ravindra Subhash Sawant Whole time Director
9 | Ravindranath Nivriti Shelar Managing Director
10 | Usha Damodar Takke Director

11 | Shashikant Ramchandra Thite Director

12 | Vasant Apparao Bugade Director

4) THE PRODUCTS
Details of products that are manufactured under existing as well as expansion project are

presented in

Table 4.

Table 4 Product & By-product of for integrated Complex

Industrial Product & By-product Unit Quantity
unit Existing | Proposed Total
Distillery | Product
Ethanol/ ENA/ RS KLPD 30.00 29.00 59.00
By-product
Fusel Oil MT/D 0.06 0.05 0.11
Carbon Di-oxide (CO,) Gas MT/D 23.00 22.00 45.00
White Sugar (11-12%)* MT/M 11,500 - 11,500
Sugar By-product
Factory Bagasse (28-30%)* MT/M 31,500 - 31500
Molasses (4-5%)* MT/M 4,650 - 4,650
Press mud (3-4%)* MT/M 4,050 - 4,050
Co-Gen | Electricity MW 14.5 0 14.5

*. Percent of Cane Crushed

5) THE PURPOSE

Alcohol has assumed very important place in the Country’s economy. It is a vital raw
material for a number of chemicals and also a renewable source of energy. It has been a
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also,
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is



not useful for beverages. Considering the above facts as well as availability of raw material,
management of BSWL decided for expansion of distillery.

6) MANUFACTURING PROCES

Figure 1 Integrated Manufacturing Process Operations

| Bio-Composting |——> Compost
Digested Spent Wash 1‘

Sugar Factory
.
[ Weighment & Cane
. ST oot Tttt T T T s
Preparation J : Cogeneration Plant
I
~ 1Bagasse! ; .
[ Cane Milling/ Crushing | Boiler Steam Turbines
J I
I
1, : Ash ——> Composting / Brick Mfg.
S
[ Juice Extraction & Press Mud
1
Distillery Unit

Juice Sulphitation ]

|

| Concentration in MEE |

Syrup Boiling . .
~ - | Bio-Methanation |—> Bgf:: ©
Molasses Raw Spent WashT
( Centrifugi ) - —— Alcohol
entriruging ermentation istillation [ —>
L ) Storage

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
Clarification ) : P

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
T
1
: Alcohol
1

{

Storage of Sugar

7) ENVIRONMENTAL ASPECTS

BSWL has implemented an effective ‘Environmental Management Plan’ and various aspects
of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment

a. Water Use

Water required for distillery after expansion will be 737 CMD. Out of this 346 CMD will be
fresh water taken from Sina-Kolegaon Dam, 376 CMD will be treated water from distillery
CPU and 15 CMD will be STP treated water. Total 53% recycle water will be used in
distillery.

For existing sugar factory total 2100 CMD water is required. Out of this, 420 CMD is fresh
water taken from Sina-Kolegaon Dam, 1680 CMD is recycled water from sugarcane
condensate. More details about water budget are presented in EIA report at Chapter 2.



Table 5 Details of Water Consumption in Distillery of BSWL

No. Description Existing 30 KLPD After expansion 59 KLPD
(M’/D) (M’/D)
I | Domestic 20 20
II | Industrial
a | Process 238("38+%200) 468("92+%376 )
b | Cooling 125 #180
¢ | Boiler Makeup #50 #50
d | Lab & Wash "2 "4
Industrial Use 415 (215+%200) 702 ("326+%376)
(a+b+c+d) 48% Recycle 53% Recycle
III | Gardening ’5 ’15
Grand Total 440 ("240+%200) 737 (*346+%376+°15)
Fresh Water Consumption 7.1 KL/KL of Alcohol 5.5 KL/KL of Alcohol
(Norm : 10 KL/KL of Alcohol)

Note: " - Fresh water taken from Sina-Kolegaon dam, * - Recycled water from CPU
5~ Treated water from Proposed STP

Table 6 Effluent Generation Sugar Factory & Co-gen Plant

No. Description Water Consumption | Effluent Generation | Treatment
(M’/D) (M’/D)
1 | Domestic 60 44 Proposed STP
Industrial
a. Process *1148 243
) b. Cooling *462 45
c. Boiler 300 50
d. Lab & Wash *5 5 Existing ETP
e. DM Plant *60 60
Industrial Use 1975 (*360+%1615) 403
(a+b+c+d+e) (82 % Recycle)
3 | Gardening & Green Belf *65 -
2100 (*420+%1680)
Grand Total (80% Recycle)

Note: *- Fresh water taken from Sina-Kolegaon dam, * - Sugarcane condensate,
$-Treated water from Proposed STP

b. Effluent Treatment
i) Domestic Effluent

Domestic effluent generated from distillery after its expansion will be 16 M?/D. From
existing sugar factory and co-gen plant is 44 M’/D. Previously, the domestic effluent was
treating in septic tank followed by soak pit. After expansion of distillery, total domestic
effluent will be treated in proposed Sewage Treated Plant (STP).

ii) Industrial Effluent

Effluent generated from proposed expansion of distillery would be in the form of spentwash,
Spent Lees, MEE Condensate, Other effluents such as -cooling b/d, Boiler b/d, effluent from
lab & washing. Raw spentwash - 472 M*/D (3.2 KL/KL of alcohol) will be bio-methanated
and concentrated in Multiple Effect Evaporator (MEE). Concentrated spentwash - 189 M*/D
(3.2 KL/KL of alcohol) will be sent to bio-composting. Spentlees - 83 M?/D, condensate -
274 M*/D and other effluents (cooling b/d, Boiler b/d, effluent from lab & washing, DM

4



backwash) - 27 M*/D will be treated in duly upgraded Condensate Polishing Unit (CPU).
Treated water from CPU will be recycled and hence ZLD is achieved. Flow chart of CPU is
presented at figure 2.

Total trade effluent generated from existing sugar and co-generation activities is 403 M?/D.
Same is treated in existing ETP. Treated effluent will be given to farmers for irrigation as per

their demand. Flow chart of sugar factory ETP is presented at figure 4.
Table 7 Details of Effluent Generation in Distillery of BSWL

Bio-methanation &
Conc. Spentwash —96

Bio-methanation &
Conc. Spentwash —189

Description Existing After Expansion Disposal
30 KLPD (M*/D) 59 KLPD (M*/D)
Domestic 16 16 Treated in proposed STP
Process Raw Spent wash — 240 | Raw Spent wash — 472 | Raw spentwash shall be bio-

methanated in bio-
methanation plant followed
by concentration in MEE.

Conc.  Spentwash (3.2
KL/KL) shall be send to bio-
composting.
MEE Condensate — | MEE Condensate — | Other Effluents viz. MEE
139 274 condensate,  spent lees,

Spent lees — 42

Spent lees — 83

Cooling Blow down

12 18
Boiler Blow down 5 5
Lab; Washing 2 4

cooling b/d, boiler b/d, lab &
washing shall be forwarded
to Distillery CPU. Treated

effluent shall be fully
recycled in process to
achieve Zero Liquid

Total Spent wash — 96 Spent wash — 189 | Discharge (ZLD)
Other effluent - 200 Other effluent - 384
Effluent
Generation (Raw
Spentwash) 8 KL/KL 8 KL/KL
Norm: 8 KL/KL
of Alcohol




Figure 2 Flow Chart of Existing Distillery CPU

Cendensate & k--—-—-—-—-—-—-—-—-—-=——-=-=--- Y
Other Effluznts | |
384 CMD Equalization ¥ sy 1
é 1
fank _>|:|_> UASER MEBBR Reactor [ |
" !
Reaytion o trer Tank TubelSetier !
0 Ak X 3 M X3 M) AXAK 3 M) |
s | i |
(ISXAOMX3M) (181 Dia X 6 M Ht.) i (18X 12 X 4 M) I
. l 1
Reject Sludg= N ;" | |
To SDBE 1.:’, :Sludge :
wl l 1
+ I 1
x o S N
Plant . 1
IF| lator Flash |
Treated Sump ACF PSF - Tube o OO icer 1
(10X 10 % 3 M) 4°ﬁ|Lr‘-M socuM  Intermediate  Seiplor 1 . i
Parmeate for Hr B % g;ng 5 ‘43}([\:))( ! Sec. Clarifier— - —— - — - 3
Reuss 376 CMD : 5 :Sludge (BN D x 3 M SND) Sudge :
[} [}
W e e e e e e e e e e e e m R
Sluclge to Disposal  €— < - ¥
l Sludge Dewatering
Unit
- I | Filtrate to
No Parameters Unit Inlet Cutlet Equalization Tank Note:
1. pH 5-6 7-8 HAS Roturn Activated Slodge
- SDB: Sludge Drying Beds
2. jele]v] mg/lit | 4000-8000 < 100
3. | BOD mg/lit | 2000-3500 <50 |:| Existing Unit
4. | TDS me/lit | 1200-1500 <100 |:| MNew Unit
Figure 3 Flow Chart of Proposed STP
Inlet
..
60M3/Day U?r?{lftcjrzeg Equalization Tank Aeration Tank N Secondary .| Filter Feed
(3.5X2.5X3M) (3IX2X3M) Settling Tank Tank
Tank Ve
(PXIXTN) X (4.2XX3M) (7X7%X7 50
€m e BessSlucge | __ 4 __ RAS e y
1
1
1
1
v
1 2
Sludge Drying Bed EREE )
{2No’s) o
{2X2X1M) 2.5 MY Fr
Me | Parameters Unit Inlet Qutlet PsF Pressure Sand Fliter
1. pH — G575 7278 ACF Activated Carbuonfilter
2. | C0D mg/lit S00-500 <30 RAS Return Activated Sludge
R EER mg/lit 250-300 <10
— Proposed Unit
S mg/lit 250-100 =5
5. D&G mg/lit 25-50 = 14 = = = = [ Recirculaticn




Figure 4 Flow Chart of Existing Sugar Factory ETP

SDB Filtrate
Inlet -
403M3/Day Bar Equzlization
——>] Screen > O0&GTank |—> Tank
Chamber (10X12.5X1.7M)
(2.5X1X1.2M) (3.7%1.5%3.81))

Treated Water Tank

(10.8X8X2.5M)

Secondary
Clarifier
(6.50X3M)

Neutralization Tank
{1.5%1.5X1.8M)

Primary
Clarifier
(5¢X3M)

v
To 5DB

Bio lower
(9.7X8.3%2.8) F

Final Treated
Water Tank
Storage
[5280M3)

> 10 Reuse

Paramete-s

Jnit nlet Out et

pll

5-0

1

2. | coD mg/lit | 2000 - 2500 <250
2. | BoD mg/lit | 1000-1500 <100
4 | TDS mg/liL | 1800 -2100 [ < 2100
b mg/lit 250 =300 <100

DMF - Dual Media Fi ter

RAS — Return Act'vsted Sludge

Exist ngun't

eesssiasanns Rogirculation

B. Air Emissions

Aeration Tank
(14X10.5X3.2M)

4\

RAS 1

__________ q=———

\II
1 2 3
SDB 3 No's
(5X3.5X2.5M) To
equalization

Tank

Under existing distillery, a boiler of capacity 10 TPH is already installed. Steam required for
expansion of distillery will be taken from same boiler. Bagasse and biogas will be used as fuel
for the same. Wet scrubber along with 42 M height stack is already installed on site. Steam
required for sugar factory and co-gen plant is taken from existing 50 TPH& 60 TPH boilers.

Table 8 Details of Boiler and Stack in BSWL

No. Description Boilers DG Set
1 Stack  Attached | Sugar Factory, Co-gen plant Distillery Existing
to-
2 | Capacity 60 TPH 50 TPH 10 TPH 1200 KVA
3 | Fuel Bagasse Bagasse Bagasse & Biogas HSD
4 | Fuel quantity 576 480 MT/D | Existing - 24 MT/D & 175 Lit./Hr.
MT/D 450 Nm*/Hr.
After Expansion —
48 MT/D& --
900 Nm'/Hr
5 |MOC RCC RCC MS
6 | Height, AGL (M) 65 42 6 M ARL
7 | APC ESP | Wet scrubber Wet scrubber -




C. Noise Pollution Aspect

1.

L.

il.

iii.

1v.

2.

Sources of Noise

In the distillery, very high noise generating sources would not exist. Expected noise levels
in the section would be about 70 -80 dB(A) or so. Adequate noise abatement measures
like silencer & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.

Existing sugar factory and co-gen; noise generating sources are the boiler house, turbine
rooms, cane crushing section and mill house, etc.

Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in the range of 70 to
80dB(A).

Adequate green belt would be augmented in phase wise manner in and around the
industry. So that it would further attenuate the noise levels.

Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

No any hazardous waste would be generated from distillery project. Hazardous waste
generated from existing sugar factory and co-gen plant activities and their disposal methods
is presented in table 9.

Table 9 Details of Hazardous Waste

. Description Quantity .
No. Unit (MT/A) Disposal
1 | Sugar Factory & Co-gen Plant Cat. No. 5.1 Spent Oil 3 Burnt in boiler

No any hazardous waste will be generated from proposed expansion of distillery.

E. Solid Wastes

Table 10 Solid Waste Generation & Disposal

Quantity (MT/M)
No. Unit Type Existing Aftet: Disposal
Expansion|
Used in composting. Remaining
Boiler Ash 15 30 given to brick manufacturer/
1 | Distillery Cement Industry
Yeast Sludge | 150 300 Used in spentwash bio-
CPU Sludge 6 12 composting
Sugar Boiler Ash Us§d in composting. Remaining
) Factory & (Bagasse) 428 -- given to brick manufacturer/
Co-gen Cement Industry
Plant ETP sludge 3.5 -- Used as manure




F. Odor Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under existing unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under proposed expansion
project of distillery, spentwash shall be carried through closed pipeline for spentwash storage
and handling activity shall be entirely eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the MPCB or any other concerned
authority are strictly followed in the existing set up. Same practice shall be continued after
expansion as well as implementation of proposed expansion project.

H. Environmental Management Cell (EMC)

BSWL is already having an EMC functioning under its sugar factory and co-gen projects.
Members of the EMC are well qualified and experienced in their concerned fields. This cell
shall be further augmented suitably under expansion. EMC members are as under.

Table 11 Environmental Management Cell of BSWL

No. Designation Name of Working Person(s)